
1 

 

Vasai Virar City Municipal Corporation 

(V.V.C.M.C Head Office) Opp. Virar Police Station, Bazaar ward, Virar East, 
Maharashtra 401305 

 
Quotation Notice 

 
Name of Project :- “Underground Sewerage System For Zone-3 of Nallasopara 
(E) Area In VVCMC ”. 

 

Notice No: VVCMC/2023/ 

We are hereby issuing this Notice inviting quotation from developers, contractors, vendors & 
suppliers for various works proposed under “Underground Sewerage System for Zone-3 of 
Nallasopara (E) Area in VVCMC”. 

 
You are therefore requested to submit the budgetary rates for below mentioned works at 
cevvcmc@gmail.com 

 

Sr. 
No 

Item Description Unit Qty 
Item 
Rate 
(Rs.) 

Amount (Rs) 

1) 

Process Design and Detail Engineering of STP with 
advance technology & effluent discharge parameter as 
per the NGT norms for the proposed Sewage Treatment 
Plant with all duties and taxes, etc. complete accessories 
and offer Extended warranty for 15 yrs. 
The Inlet Influent for the STP shall be the domestic 
sewage. The Treated water shall be utilised for non-
domestic purpose like Gardens, flushing and Industrial 
process. 

  

  

a) STP-3 MLD 103   

2) 

Civil Works: Design (including Hydraulic design, STP unit 
sizing & RCC design) & Construction of STP including the 
cost of RCC Foundation, Structural & Civil Works of all 
the units like of inlet chamber, screen Channel, De-
greeting unit, Grit separator unit, Equalisation tanks, 
aeration tanks, pre anoxic and post anoxic tank, sludge 
sump and pump house, Screw pump based sludge 
thickener, permeate tank, chlorine contact tank, Multi 
oxidant based chlorinator room, Sludge Holding Tank, , 
Chemical Storage Room, DG room, Staff Quarters, MCC 
& PLC Room, Administrative building cum laboratory, 
laboratory equipment’s, tools and plants, spare parts, 

  

  



2 

 

Sr. 
No 

Item Description Unit Qty 
Item 
Rate 
(Rs.) 

Amount (Rs) 

Internal Roads, Compound Wall Storm water drains, 
pathways, Security room, Parking Space ,Landscaping 
etc. complete as turnkey job. 

a) STP-3 MLD 103   

3) 

Electro-Mechanical works:-  
The rates shall include all Mechanical units like Manual & 
Mechanical Coarse & Fine Screens, Blowers, Vortex Grit 
Unit, dewatering screw press , Multi oxidant based 
chlorinators, EOT Crane beams, guide rail and necessary 
piping work with required valves, gates etc., Electrical 
units like MCC & PCC panels, cables, HVAC /AC system, 
DG set, Internal Lightning, & Instrumentations items like 
PLC SCADA, Field Instruments, Analysers COD BOD TSS 
pH, Real Time Monitoring of Alkalinity, Aluminium, 
Boron, Cadmium, Calcium, Chloride, Chromium, Copper, 
Cyanide, Fluoride, Hardness, Iron, Magnesium, 
Manganese, Phenol, Silver, sulphate and Zinc Analyser at  
Treatment Outlet, Data Connectivity to CPCB/SPCB 
Server for STP Outlet  etc. complete as turnkey job tanks 
and Extended warranty for 10 yrs. of Operations. 

  

  

a) STP-3 MLD 103   

4) 

Installation, Commissioning and Trial run  
The rate shall include Erection of all the Electro-
Mechanical Units, successfully Commissioning giving 
satisfactory Trail run of Sewage Treatment Plant for         
1 year (Capacity – 103 mld) 

  

  

a) STP-3 JOB 1   

5) Comprehensive Operation & maintenance cost for STP :     

i) 
It shall include the cost of manpower, consumables, and 
spares required (excluding power consumption cost) for 
the O & M of the plant. 

Per 
MLD/ 
year 

103 
  

ii) 
It shall include the specific power consumption cost 
required during the O & M of the plant. (Considering 
Power cost per unit Rs./kwh –Rs.7/-) 

KWH/
year 

103 
  

6) 

Ultraviolet (UV) Disinfection: - The treated sewage from 
STP shall be supplied for Disinfection with UV.  O & M 
cost/KL shall be given separately. The Rates shall include 
Design, Supply, Installation, Testing, Commissioning, civil 
and structural requirements and storage tanks and 
Extended warranty for 15 yrs. of Operations. Warrantee 
shall also include the specific power consumption and 
consumables for the O & M of the plant. The UV MOC 
shall be suitable for minimum 15 years of full 

  

  



3 

 

Sr. 
No 

Item Description Unit Qty 
Item 
Rate 
(Rs.) 

Amount (Rs) 

replacement warrantee. 

 STP-3 MLD 103   

      

Electro-Mechanical Equipment 

7 

Providing, Installing, Testing, Commissioning of non-clog 

Submersible Sewerage Pumps, as specified below.  

Detail Technical specification are mentioned in Annexure -1 

Capacity in MLD  & Pump Head in mWC- in mtr. As specified 

below in, i) SPS to STP Primary Unit  & ii) Recycle 

Duty conditions of the pumps are  specified in following 

table. 

Efficiency of the pumps % 

Required Motor rating HP-  

Solid Handling size – 100mm 

Sp Gravity – 1.05 

MOC 

Casing – CI EN-GJL 250 suitable for 4 to 10 pH 

Impeller – Shall be of Single, Multi vanes or S-TUBE type CI EN-

GJL 250 

Shaft - SS 329 ;  

MOTOR Casing -  CI EN-GJL 250  

Motor Parts – CI IS 210 Gr. FG 220 

Fasteners – BHT Steel 

Guide Pipe –SS 304 

Lifting Chain – SS 304 

Mech. Seal – Mechanical Seal shall be of SIC vs SIC for Primary 

&  SIC vs Carbon for Secondary,                      

The pump must equipped with a method of restoring  impeller 

to casing clearance in axial direction, to restore the pump 

efficiency at site, without dismantling the pump and 

machining for replacement of wear rings.    

Motor cooling must be achieved by a cooling jacket, using the 

pumped media /coolant to cool the motor. The pump impeller 

must be equipped with a system to ensure a pumped flow of 

liquid through the cooling jacket and also incorporate a device 

to prevent the liquid channels from blocking with hair and 

foreign material. 

  

  

i) SPS to STP Primary Unit     



4 

 

Sr. 
No 

Item Description Unit Qty 
Item 
Rate 
(Rs.) 

Amount (Rs) 

a 
Flow : 249.91 MLD, Flow for each Pump:- 10412.85m3/hr  
Head :- 22 m, HP: 1635 , Voltage Rating : 3.3kv 

Nos 1W 
  

b 
Flow : 103.36 MLD, Flow for each Pump:- 4306.56 m3/hr  
Head :- 22 m, HP: 680 , Voltage Rating : 3.3kv 

Nos 1W 
+ 1S 

  

c 
Flow : 73.07 MLD, Flow for each Pump:- 3044.58 m3/hr  
Head :- 22 m, HP: 480 , Voltage Rating : 3.3kv 

Nos 1W 
+ 1S 

  

      

ii) Recycle      

 
Flow : 20.67 MLD, Flow for each Pump:- 861.25 m3/hr  
Head :- 40 m, HP: 205 , Voltage Rating : 3.3kv 

Nos 1W 
+ 1S 

  

      

8 

DISMANTLING JOINT  

Providing, erecting and commissioning M.S. Dismantling joint 

as per requirement and Department's approved drawing and 

specifications, including machining and rubber rings and 

suitable for 16 kg/cm2 working pressure with required flanges 

of suitable size with nut bolts etc complete. The joint should 

have through long bolts so that during normal working 

pressure there should be no sliding movement of sliding 

flanges. L.O.F. (length over flange) should not be less than 

75% of dia. 

  

  

i) 800 mm  Nos 1   
ii) 1000 mm Nos 1   
iii) 1100 mm Nos 1   
iv) 1200 mm Nos 1   
v) 1400 mm Nos 1   
vi) 1500 mm Nos 1   
vii) 1600 mm Nos 1   
viii) 1700 mm Nos 1   
ix) 1800 mm Nos 1   

      

9 

VALVE ACTUATOR 
 
Providing, erecting Electric Valve Actuator for non-rising 
spindle type sluice valve of PN 1 & PN 1.6 rating, totally 
enclosed, weather-proof and dust proof construction with IP-
68, protection class suitable for installation in any position 
without lubrication, leakage or other operational difficulty 
with special grease filled gear box and hand wheel for 
emergency manual operation which will automatically dis-
engage on restoration of power to motor and with 10 watt 

  

  



5 

 

Sr. 
No 

Item Description Unit Qty 
Item 
Rate 
(Rs.) 

Amount (Rs) 

three phase space heater and continuous local mechanical 
position indicator and individually replaceable counter gear 
assembly and with two torque and four limit switches with 
S.S. flap and operated with gear driven cams and of rating 250 
Volt, 5 Amp, AC/DC, torque switch dial and with TEFC squirrel 